

## Wharfside Clinic Non-Antiretroviral Formulary

April 2008

The following list includes all non-antiretroviral medicines, which can be prescribed for patients attending the Wharfside Clinic from 1<sup>st</sup> September 2005. The list applies to out patient prescribing only; in patients remain unaffected. The formulary should be used in conjunction with our local guidelines.

The List was drawn up in discussion with pharmacists and clinicians from the London HIV consortium and has been up dated to reflect recent discussion including medicines for the treatment of sexually transmitted infections.

### Management of patients requiring non-formulary drugs:

#### Initiating non- Formulary Items

##### Urgent need for new non-formulary medication

If patient presents with a new condition requiring treatment with a non-formulary item that has to start immediately:

- Prescribe a 1 month supply
- If registered with a GP- write to the GP with suggested management and inform the patient to attend their GP clinic for repeat prescriptions
- If not registered with a GP- assist patient with finding a suitable GP

##### Non-urgent need for new non-formulary medication

If patient presents with a new condition requiring treatment with a non-formulary item that does not have to start immediately:

- If registered with a GP- write to the GP with suggested management and inform the patient to attend their GP clinic for repeat prescriptions
- If not registered with a GP- assist patient in finding a suitable GP

#### Repeat Prescribing of Non-formulary items

##### Urgent need for repeat non-formulary medication

If a patient requests a repeat supply of a non-formulary item that is required urgently:

- Prescribe a 1 month supply
- If registered with a GP- write to the GP with suggested management and inform the patient to attend their GP clinic for further repeat prescriptions
- If not registered with a GP- assist patient with finding a suitable GP and refer accordingly

##### Non-Urgent need for repeat non-formulary medication

If a patient requests a repeat supply of a non-formulary item that not urgent:

- Refer to their GP
- If not registered with a GP- assist patient with finding a suitable GP and refer accordingly

**ANALGESICS: NEUROPATHIC PAIN**

AMITRIPTYLINE 25mg, 75mg SR tablets  
CARBAMAZEPINE 200mg tablets  
GABAPENTIN 100mg, 300mg, 400mg capsules/tablets

**ANALGESICS: NSAIDs**

IBUPROFEN 200 mg, 400mg tablets  
DICLOFENAC 50mg, 75mg MR tablets

**ANALGESICS: OPIOID**

CODEINE PHOSPHATE 30mg, 60mg tablets  
CO-DYDRAMOL (Paracetamol 500mg Dihydrocodeine Tartrate 10mg) tablets

**ANTI-HISTAMINES**

CETIRIZINE 10mg tablets  
CHLORPHENAMINE 4mg tablets

**ANTIMICROBIALS: ANTIBACTERIALS**

AMOXICILLIN 250mg, 500mg capsules  
AZITHROMYCIN 250 mg capsules/tablets  
CEFALEXIN 250mg, 500mg capsules  
CEFIXIME 200mg tablets  
CIPROFLOXACIN 250mg tablets  
CLARITHROMYCIN 250mg, 500mg tablets  
CLINDAMYCIN 150mg tablets  
CO-AMOXICLAV 250/125 tablets  
CO-AMOXICLAV 500/125 tablets  
DOXYCYCLINE 100mg capsules  
ERYTHROMYCIN 250mg Enteric Coated tablets  
FLUCLOXACILLIN 250mg , 500mg capsules  
METRONIDAZOLE 200mg, 400mg tablets  
PENICILLIN V 250mg tablets  
TRIMETHOPRIM 200mg tablets

**ANTIMICROBIALS: ANTITUBERCULOUS**

ETHAMBUTOL 100mg tablets  
ETHAMBUTOL 400mg tablets  
ISONIAZID 100mg tablets  
MOXIFLOXACIN 400mg tablets

PYRAZINAMIDE 500mg tablets  
RIFABUTIN 150mg capsules  
RIFAMPICIN 150mg capsules  
RIFAMPICIN 300mg capsules  
RIFATER tablets  
RIFINAH '150' tablets  
RIFINAH '300' tablets

**ANTIMICROBIALS: ANTIFUNGALS**

CLOTRIMAZOLE 500mg pessaries  
FLUCONAZOLE 50mg, 150mg 200mg capsules  
ITRACONAZOLE 10 mg in 1 ml oral solution  
ITRACONAZOLE 100mg capsules  
KETOCONAZOLE 200mg tablets  
NYSTATIN 10000 units pastilles  
NYSTATIN SUSPENSION 100,000 UNITS /ML  
TERBINAFINE 250mg tablets

**ANTIMICROBIALS: PCP, TOXOPLASMOSIS & OTHER PROTOZOA**

ATOVAQUONE 750 mg in 5ml Oral Suspension  
CO-TRIMOXAZOLE 480mg, 960 mg Tablets  
DAPSONE 50mg, 100mg Tablets  
DILOXANIDE FUROATE 500mg Tablets  
PENTAMIDINE ISETHIONATE 300mg in 5ml Nebuliser Solution (with salbutamol)  
PRIMAQUINE 7.5mg Tablets  
PYRIMETHAMINE 25mg Tablets  
SULFADIAZINE 500mg Tablets

**ANTIMICROBIALS: ANTIVIRALS: HERPES VIRUSES**

ACICLOVIR 200mg Tablets  
ACICLOVIR 400mg Tablets  
FAMCICLOVIR 250mg (restricted - not first line)  
VALGANCICLOVIR 450 mg Tablets

**CNS: ANTICONVULSANTS**

GABAPENTIN 100mg capsules  
GABAPENTIN 300mg capsules  
GABAPENTIN 400mg tablets  
SODIUM VALPROATE 100mg, 200mg, 500mg Enteric Coated tablets  
SODIUM VALPROATE 300mg, 500mg Chrono tablets

**CNS: ANTIEMETICS**

DOMPERIDONE 10mg tablets  
CYCLIZINE 50mg tablets  
LEVOMEPRMAZINE 25mg tablets  
METOCLOPRAMIDE 10mg tablets

**CNS: HYPNOTICS & ANXIOLYTICS: N.B. only to be prescribed for patients with established dependence (see departmental policy)**

DIAZEPAM 2mg tablets  
DIAZEPAM 5mg tablets

**ENDOCRINE DRUGS**

MEGESTROL ACETATE 40mg tablets  
PREDNISOLONE 1 mg, 5mg tablets  
PREDNISOLONE Enteric Coated 2.5mg, 5mg tablets  
STANAZOLOL 2mg tablets (**restricted to metabolic clinic/specialist**)

**ENT**

ADCORTYL IN ORABASE  
BENZYDAMINE HYDROCHLORIDE 0.15 % mouthwash (Difflam)  
CHLORHEXIDINE GLUCONATE 0.2 % mouthwash  
HYDROCORTISONE 2.5mg pellets (Corlan)  
THALIDOMIDE 25mg, 50mg tablets (**Consultants Only**)

**EYE: TOPICAL DRUGS**

CHLORAMPHENICOL 0.5 % Eye Drops  
CHLORAMPHENICOL 1 % Eye Ointment  
HYPROMELLOSE 0.3 % Eye Drops

**GI SYSTEM**

ANTACIDS (Gaviscon Advance )  
HYOSCINE BUTYLBROMIDE 10mg tablets  
LOPERAMIDE 2mg tablets

**GI SYSTEM: ULCER HEALING DRUGS**

OMEPRAZOLE 10mg Enteric Coated capsules  
OMEPRAZOLE 20mg Enteric Coated capsules  
RANITIDINE 150mg, 300mg tablets

**LIPID REGULATING DRUGS**

ATORVASTATIN 10mg, 20mg, 40mg tablets

BEZAFIBRATE MR 400mg tablets  
FENOFIBRATE MICRONISED 267 mg capsules  
OMACOR capsules  
PRAVASTATIN 10, 20mg, 40mg tablets

#### **NUTRITION/ SUPPLEMENTS**

ADCAL-D3  
CALCICHEW (500 mg of Calcium) tablets  
ERGOCALIFEROL 7.5MG (300,000 UNITS) INJECTION  
FERROUS SULPHATE 200mg tablets  
FOLIC ACID 5 mg tablets  
FOLINIC ACID 15mg tablets  
PHOSPHATE-SANDOZ tablets  
SANDO-K tablets  
PYRIDOXINE HYDROCHLORIDE 10mg, 20mg, 50mg tablets (depending on availability)  
MULTIVITAMIN tablets

#### **SKIN: EMOLIENTS**

AQUEOUS CREAM BP Cream  
E45 Cream  
OILATUM Bath Additive

#### **SKIN: TOPICAL DRUGS**

BETAMETHASONE 0.1 % Scalp Application  
CANESTEN HC Cream  
CLOTRIMAZOLE 1 % Cream  
CLOBETASONE 0.05 % Cream  
HYDROCORTISONE 1 % Cream  
IMIQUIMOD 5 % Cream  
KETOCONAZOLE 2 % Shampoo and Cream  
MALATHION AQUEOUS 0.5 % Solution  
PERMETHRIN 5 % Cream  
PODOPHYLLOTOXIN 0.15 % Cream  
PODOPHYLLOTOXIN 0.5 % Solution  
TERBINAFINE 1 % Cream

#### **OTHER**

ASPIRIN 75mg tablets  
PROBENECID 500mg tablets